REF.
NO.

© 0O D WN -

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

36
37
38
39
40
41
42
43

PART
NUMBER

900020-34
900020-44
900302-4
A130770
900160-6
900302-64
900056-50
940016-202
130764
1330 SP
130763
130766
130768
901261-1
940003-206
131387 B
1157189-9
900502-62
130769
1139513-436
900020-25
A131391
A131392
902224-25
900306-1
130760
A131388
131389
900670-106
900160-4
900020-24
1139413-2
900257-19
A130741

700328-8 AW-80 WINCH (8" DRUM)

DESCRIPTION

CAPSCREW, Hex Hd. (1/2-13 x 1-1/2~ Lg.)
CAPSCREW, Hex Hd. (1/2-13 x 1-3/4" Lg.)
LOCKWASHER (1/2")
COVER, End Bracket
NUT, Hex (5/8-11)
LOCKWASHER (5/8")
BOLT, Sq. Hd. (5/8-11 x 2* Lg.)
BEARING, Ball
GEAR, Intermediate 84 Teeth
KEY
PINION, Intermediate 12 Teeth
GEAR, Main 60 Teeth
BRACKET, R.H. End
FITTING, Grease Push-type (1/8)
BEARING, Ball
SUPPORT, L.H.
KEY
SETSCREW, Hollow Hd. (5/16-18 x 1/2*)
DRUM, AW-80-8
WASHER
CAPSCREW, Hex Hd. (5/8-11 x 1-1/4" Lg.)
HANDLE, Half
HANDLE, Half
CAPSCREW, Soc. Hd. (1/4-20 x 1/2" Lg.)
LOCKWASHER, Spring (1/4")
PIN
BRAKE BAND Assembly - Includes:
Lining
Rivets
NUT, Hex (3/8-16)
CAPSCREW, Hex Hd. (1/2-13 x 1-1/4" Lg.)
NUMBER PLATE
DRIVE SCREW (#8 x 3/8")
FRAME, AW-80-8

700310-304 CLAMPS AND MISCELLANEOQUS PARTS

900620-17
8925 JS
900160-6
900322-13

11856 D
130762

500 SP
130761

PIN, Cotter (1/8 x 1")
PIN

NUT, Hex (5/8-11)
WASHER, Cut (5/8")
EYEBOLT

CLAMP

PIN

CLAMP

QTyY.
per
ASSY.

_IJ;_an\’—l_a—AMw—l_a—l—a_;Md_nN—l_a_n—lddNMNM—n;

i A S Y




AM-2 AIR MOTOR
EXPLODED VIEW

g




REF.
NO.

0N O WN =

- el il b o wd
OO WN-= 0 ©

16
17
18
19

19
20
21
22
23
24
25
26
27
28
29

28
29
30
31
32
33

AM-2 AIR MOTOR with

REMOTE CONTROL 8” DRUM 501006-33
SPRING ACTION HANDLE 8”“ DRUM 501006-29

PART
NUMBER

900020-14
900302-4
902224-49
900610-7
126045 B
127201
125508 B
11890 D
11450 D
11891 D
904889-17
10770 D
130765
12053 D
940046-5206

PARTS TO COMPLETE AM-2 AIR MOTOR (8” DRUM) 501006-29 & 501006-33

A132015
903719-23
3139581-31
127893
A138697

SPRING ACTION HANDLE AND THROTTLE VALVE PARTS — 501006-29

A126285
901848-304
131386
131384
900302-4
900176-5
900302-58
900160-2

131385

A126743
11180 D

OPTIONAL

A131462
11180D
131461
A131463
900610-4
900333-109

DESCRIPTION

CAPSCREW, Hex Hd. (1/2-13 x 1" Lg.)
LOCKWASHER (1/2")

CAPSCREW, Soc. Hd. (3/8-16 x 3/4" Lg.)
LOCKWASHER, Shakeproof Internal (3/8")
CYLINDER HEAD

RING, Piston (1-7/8 x 3/32")

PISTON (1-7/8")

BUSHING, Air Inlet

STRAINER

SPRING

RING, Snap - Shaft (5/8")

ROLLER

CRANKSHAFT

PIN, Locating

BEARING, Ball

HOUSING

BEARING, Ball

VALVE, Distributing

VALVE, Plug (Remote Control)
COVER ASSEMBLY

THROTTLE VALVE - Includes:
Key

SPRING

HANDLE

LOCKWASHER (1/2")

NUT, Hex SAE (1/2-20)

LOCKWASHER (1/4")

NUT, Hex (1/4-20)

PIN

COVER ASSEMBLY - Includes:
Screen

COVER ASSEMBLY, Less Handle - Includes:
Screen
Plate, Cover
Deflector, Oil
Lockwasher
Screw, Machine

ary.
PER
ASSY.

b b
AN N D

e e e T T Y N G Gy B I T S S— y -_ed e N = @ NN

[ G W R (U —y




AW-80 AIRWINCH
EXPLODED VIEW

R J




	AW80_BOM1
	AW80_BOM2
	AW80_BOM3
	AW80_BOM4

